TABLE & BRACKET ASSEMBLY

. =] o ] -] =] .
S 7 = = = D 5 —
| | | | l ‘
@ l Py 1 IS ES |
15
| I I
< 3 § 'R
a—> - JL“ — hd =
14
13 H @
12 >
10
11 x 1
9 é& TABLE & BRACKET ASY
400-088-120 © 2012 QubicaAMF Bowling Products, Inc Page 5-26

Rev. Date: 02/2012



TABLE & BRACKET ASSEMBLY

QTY PART # DESCRIPTION ITEM QTY PART # DESCRIPTION
1 090-005-505 FRONT TABLE BRACKET
2 090-005-613 ROD ASSEMBLY, LONG
3 19 844-057-002 NUT, STOVER LOCK, 5/16 - 18
4 1 090-005-637 PIVOT SUPPORT BRACKET
5 2 808-557-140 SCREW, BUTTON HEAD CAP, 5/16 - 18 X 7/8
6 2 835-549-002 NUT, HEX JAM, Y4 - 20
7 1 808-549-200 SCREW, BUTTON HEAD CAP, ¥4 - 20 X 1Y%
8 17 808-557-120 SCREW, BUTTON HEAD CAP, 5/16 - 18 X 3/4
9 1 088-005-501 SPOT TIE ROD ASSEMBLY
10 1 090-005-615 ROD ASSEMBLY, SHORT
11 1 088-005-500 RESPOT TIE ROD ASSEMBLY
12 4 809-849-165 SCREW, HEX, 1/4-20X 1
13 2 844-069-002 NUT, STOVER LOCK, 7/16 - 14
14 2 809-869-285 SCREW, HEX, 7/16 - 14 X 1-1/2
15 9 808-549-120 SCREW, BUTTON HEAD CAP, 1/4 - 20 X 3/4
16 1 090-005-656 REAR BRACKET SHIM
17 13 844-049-002 NUT, STOVER LOCK, 1/4 - 20
18 1 090-005-536 REAR MOUNTING BRACKET
400-088-120 © 2012 QubicaAMF Bowling Products, Inc Page 5-27

Rev. Date: 02/2012



